
Allen R oell  

1 

ELECTRIC TOOL PARTS LIST 

 

 
 

 
COMPRESSOR 2021 • 05 • 27 
Model   EC 1315S   (E1) 

 

 



Allen R oell  

2 

  
          PARTS                                       EC1315S 

ITEM 
NO. CODE NO. DESCRIPTION NO. 

USED REMARKS 

1 890390 AIR TANK 1  

2 890391 SAFETY VALVE 1  

3 890392 REGULATOR MANIFOLD 1  

4 890348 QUICK COUPLING 2  

5 890393 PLUG 1  

6 890394 GAUGE 2" 0-300 1  

7 890395 SCREW 1/4"-20X.700 4  

8 890396 SCREW 1/4"-20X.500 12  

9 890397 CONTROL PANEL 1  

10 890398 GAUGE 2" 0-375 1  

11 890399 TOP PANEL 1  

12 890400 HOSE .375 1  

13 890401 CLAMP HOSE .375 2  

14 890402 ASSY FITTING BARBED 1  

15 890403 CLAMP HOSE .250 2  

16 890404 WASHER 8X24X2 4  

17 890405 CORD POWER W/PLUG 1  

18 890406 WIRING 1  

19 890407 SCREW TC 5X28 2  

20 890408 LOCK CABLE 1  

21 890409 SPLIT PIN 2  

22 890410 WHEEL 2  

23 890368 SCREW PARKER 3.9X16 3  

24 890411 BULKHEAD 1  

25 890412 WASHER SHEET D5 1  

26 890413 SPRING WASHER D5 1  

27 890414 SCREW M5X10 1  

28 890415 SHROUD REAR 1  

29 890416 AIR FILTER 1  

30 890417 ROCKER SWITCH 1  

31 890418 SCREW #10-14 1  

32 890419 HOSE 0.250 1  

33 890420 BRACKET FOR PR.SWITCH 1  

34 890421 SCREW TCB 4.8X12.7 1  

35 890422 PRESSURE SWITCH 1  

36 890423 CHECK VALVE 1  

37 890424 DELIVERY PIPE 1  

38 890425 SCREW .250-20X.750 4  

39 890426 ISOLATOR 2  

40 890427 SHROUD FRONT 1  

41 890428 SCREW #10-24X.563 3  

42 890342 DRAINING VALVE 1  

43 890429 FOOT 2  

44 890430 PUMP 1  

45 890431 PLUG 2  

46 890432 INSERT HANDLE 2  

47 890433 PLUG 2  

48 890434 BUTTON SNAP 2  

49 890435 TELESCOPIC HANDLE 1  

50 890436 INSERT DETENT 2  

51 890437 O-RING .176 X .070 3  

52 890438 NUT .750-16 UNF 1  

53 890439 O-RING .362 X .103 1  

     

     

     

     

     

     

     

     

     

     

     



Allen R oell  

3 

  
         STANDARD ACCESSORIES                                 EC1315S 

ITEM 
NO. CODE NO. DESCRIPTION 

NO. 
USED REMARKS 

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

 

OPTIONAL ACCESSORIES 
ITEM 
NO. CODE NO. DESCRIPTION 

NO. 
USED REMARKS 

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

 


